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Suzhou Mingxin Electronic Technology Co., Ltd.

Hutik/Address : M R X A EEMIAK 19 5
NO.19,Hongda Road,Luzhi,Wuzhong District,Suzhou

677/ Applicant

FEh %4 F5/Name of sample =t pegii£5/ (Resistant Sleeving)

20 H /Receiving Date : 2021.10.13/Oct. 13, 2021

WX H 1/ Test Date : 2021.10.14/Oct. 14, 2021

TR N AR B X OO T IR Tk % 47-3
T 31k/ Test Address :  No. 47-3, Industrial Road, Zhushan, Dalong Street, Panyu
District, Guangzhou, Guangdong, China

W3 77 122/ Test Method(s) : L4518 /See The Conclusion

M350 H /Testing Item(s) . W.451%/See The Conclusion
3| & HeHE/Decision Basis . WL4518/See The Conclusion

#E18/Conclusion . WL45i8/See The Conclusion

Signed for and on behalf of

Shenzhen United Testing Technology Co.,Ltd
BROIT DCIR A I B A A PRA

A2 4

Oct. 26, 2021

Issue Date/2s & H #
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1. %5/ Conclusion
R R, WRERANLE R, JHE ST

The sample(s) was/were detected and according to the results, the conclusion are as follows:

T H
Test Item(s) or I A #E H) 8 K i ZEe
ENE 2 FR Testing Standard(s) Decision Basis Conclusion
Article Name

I~ B ER LA E3.6

3 GB8410-2006 %5 Applicant’s requirement | 5/ Pass

Flame retardant ; .

(see this report Section 3.6 )

2. F£fh {5 E/Sample information(s)

DA S (5 B i At 7 SR A ik

The following information of sample(s) was/were submitted and identified by applicant:
¥ i 25/ Sample Quantity : 5 M/5pcs
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3. W0 B /Test Item: [H#%/Flame retardant
3.1 #£f%%5/Sample number: 2#~6#

3.2 A 15t %&/Test equipment:

TfY/Page 3/7

25 Y A sl &b ]

Bt 47 o5 R SR
; Calibration Effective
Name of device Model s
Deadline

TRZE A BRI L

Automotive interior material TH8014C 2022.08.01

combustion testing machine

3.3 LIS EIRIEE/Laboratory temperature and humidity:
% /temperature: 23+£5°C; #2f5%/humidity: 50+10%RH

3.4 JiRAFHE/ Test standard(s): GB8410-2006

3.5 K24/ Test conditions:

TiAbEE:  (2342) 'C. (5045) %RH, 24h

FERRSE (KxBExJE) : (356x40%0.85) mm

H— 24k 38mm

Bk bRE: 292mm

Pretreatment :(23£2) °C, (50+£5) %RH, 24h

Sample size (lengthxwidthxthickness) :(356x40x0.85) mm
The first line: 38mm

The second marking line: 292mm

3.6 HEKYE/Decision Basis:

PREETE E<100mm/min
Combustion rate << 100mm/min
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2k L F IR /Result representation:

INRGRE R AL AIE T 15s, JORKKIFIRFETIRARE, BOXEERERRE, H KX
P —MEIR R AR K, TOHRBEEE R T, NG SRR L BE5K, 45
B8N A-O0mm/min,

1 If the sample is exposed to the flame for 15s, the extinguishing source sample is still
not burning, or the sample can burn, but the flame is extinguished before reaching the
first measurement mark, and there is no burning distance to be measured, it is
considered to meet the burning speed requirement.All are recorded as A-Omm/min.
ARG T T 4G, KHIEFE 60s W EATHEK, HARREEE A KT 50mm, )
W R RS B 2K, 45 2R108 B,

2 If the flame goes out by itself within 60s from the start of the test timing, and the
burning distance is not more than 50mm, it is also considered to meet the burning
speed requirement, and the result is recorded as B.

IR RIS TR, KHIEER DR R L Z AR K, B RRuRE,  HA
FP'5 2 oK, MHZEORBHATIAGEE EERITHE,  42R10 C-A e id FE SEifE
mm/mine. —
3 If the flame is extinguished between the two measurement markings from the start of ¥
the test timing, it is a self-extinguishing sample and does not meet the requirements
of serial number 2, then the burning speed calculation is carried out as required, and
the result is recorded as the measured value of C-burning speed mm/ min.

IR MREG VB UG,  KAERRBERIAEE —hrsk, BUE A R I TR 212 R )be

ERI I 20min B EZ R, AR BRIEATIRBRR RT3, 45 90 H iy
D-JA RS SEPE mm/min. -
4 If the flame burns to the second mark from the start of the test timing, or there is a

sample that burns slowly for a long time, the test is actively terminated when the test
timing is 20 minutes, then the burning speed calculation is carried out as required,
and the result is recorded as the actual measured value of D-burning speed mm/min.

N R BLAREE KIE TR 155 N CEMRBEI 2L 58 —ArZk, WAV FEANBE T 2
BRI EK, &R0 N E.

5 If the sample has burned within 15s of flame ignition and reached the first marking
line, it is considered that the sample cannot meet the requirements of the burning
speed, and the result is recorded as E.
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3.7 MR GE R/ Test result(s):

WREEHE S (mm) S A
REfg s | BRIGEINTE] () (mm/min) (mm/min) | £5$HE
Burning distance . . . .
Sample No. Burning time(s) | Combustion rate | maximum | Conclusion
(mm) : :
(mm/min) (mm/min)
24 0 0 A-0 754 /Pass
3% 0 0 A-0 757G /Pass
44 0 0 A-0 A-0 R /Pass
S# 0 0 A-0 74 /Pass
6# 0 0 A-0 756 /Pass
FVE: PR RCT SRHEESRA 2R, Bt E%
Note: The sample size is different from the standard, the data is for reference only

1 Specia
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3.8 A KR F/Test Photos

B e o1t % o 55 00 0 08 0 ggzot ©2 0% O 0 8 82 08 66
muunﬁlﬂlm:znmwmnzuuﬂﬂm nnmnn;mmﬂtnnnn‘nwzmruu
T i

M e e e

A /Before the test M H/In testing

Mt J5 /A fter the test /

B A AR T 5 R 7 A S e s RIS R B T s, IR AR T 7
it FRIA LR it Jo7 S5 E B AT

Sample pictures are only used to inform the applicant that the samples received and tested in
our laboratory are shown in the picture, and do not prove the appearance and quality of the
applicant 's products.

******?ﬁ%%ﬁ/End of Report******
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75 B/ Statement

1. ARG BIEEEE T NEAARE T HE, SO IRE TR & PDF # A kg &
A T A S = B B O BT T R R O, ikl TR

This report must have the signature of the authorized signatory and the special seal of the
report, otherwise it will be considered invalid. If there is no anti-counterfeiting electronic seal of
the laboratory in the report in PDF format or it is displayed as "x", the report is invalid.
2. AEAEGEBZE BIATER .

This report shall not be modified, added or deleted without authorization.
3. AR AR AR SR AL AN S 00 A IAS I A RE i (RIS SEIG S U R A RE e TEF
PRI, $E#R 5 “Sample Photo(s)”H BT £ILHIFE N A R o

The results of this report are only valid for the samples provided by Applicant to our laboratory
for inspection (That is, samples received by our laboratory. Without special explanation, it refers to t
he samples presented in the report "Sample Photo(s)").
4y F XS AR (IR AN A 1 R TSR 2R H S 10 AT H N A TR S
H, AT 2.

If there is any objection to the test data and conclusions of this report, please submit it in
writing within 10 working days after the date of issuance of the report.
5. RARLWEBHEE, AMIEHRAMRSE (BCEHRERI , IAAENELMEE T &
.

Without the written consent of the laboratory, this report shall not be copied (except for full
copy), nor shall it be used as publicity materials or advertising.
6 B FRIH, AR IECA .

The cover of the report is for decoration only, not included in the body of the report.
7. ARSEE = RIS 5 R TRk S B M R R, i E N ZE R, PO TR
e i

The paper report issued by our laboratory has the same effect as the electronic report. In
case of any difference between the two, the electronic report shall prevail.
8 ASEESE A OISR S B A FE R, AR IR R, iR SO,

The Chinese and English reports issued by our laboratory have the same effect. In case of
any difference in understanding, the Chinese version shall prevail.
O AR T NS PR AL AR SEIG = HY B S8 BRI AR T SO

Please provide the complete report documents issued by our laboratory when inquiring the
report.
10+ T /5 EARYE M AR AT S P FUE IGO0, AHSREIIIE . brifE . SCPFRTE - JoAH Q2
RH o R IR UL B, R SR s M H R R I R I A 9 R O 4 e AT HOOR A
ILAC-G8:09/2019 74 “Simple Acceptance Rule (i #3252 M) ) »HEAT # 5% o

For cases where compliance is determined based on test values, when relevant
specifications, standards, documents, and customers have no relevant requirements and no other

special instructions, the test report issued by this laboratory is carried out in full value and
adopts ILAC-G8:09 /2019 "Simple Acceptance Rule" for judgment.
11, ZEPENRILAMEES A, AR ETCMANFRESR AR, s (AR 205 50N &
Jo AR ) S T B A .

In the People's Republic of China, when there is no CMA Accredited Symbol in this report,
the report is only for scientific research, teaching or internal quality control activities.
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